
E02GF150-N

Scan me to see more
assemble videos about

the product

SKU:E02GF150-N



8



Part Quantity Picture Part Quantity Picture

U

A B

E F

G T

C D

Refer to the red circles for screw hole position Refer to the red circles for screw hole position

Please note that this package contains sponges 
but does not include a fabric shell. The shell is 
shipped separately in another package and 
needs to be installed by the customer. If you 
have not received it at the same time, please be 
patient and wait. Thank you.



Part Quantity Description Picture

HARDWARE PACK

J

K

L

M

N

O

M6 X 28mm Bolt

M6 X 18mm Bolt

M8 X 35mm Bolt

M6 Metal Waher

M6 Spring Waher

M8 Metal Waher

M8 Spring Waher

8

4

4

16

16

4

H 2

P 4

M8 NutQ 4

M6 Hex WrenchR 1

M8 WrenchS 2

I M6 X 30mm Bolt

Flat Spring Steel

4



D

A

C

F

B

G

E

Step 1

F

Before After Detail

G

H

Q
P

L

O

Pay attention to assembling

Do not tighten any screws until all the screws have been inserted into their holes; 
otherwise, it may cause some holes to misalign.



Step 2

C

Before After Detail

G

F N
K

M

Step 3

Detail

Before Then After

J
N
M

B A

K
N
M

Pay attention to assembling



Step 4

Step 5

Before After

Before Then After

Detail

INM

D

T

U

E



8





E02GF152-N

Scan me to see more
assemble videos about

the product

SKU:E02GF152-N



8

9



Part Quantity Picture Part Quantity Picture

S T

A B

E F

G H

C

3

1

1

1

1

3

1

1

2

1D

Refer to the red circles for screw hole position Refer to the red circles for screw hole position

Refer to the red circles for screw hole position Refer to the red circles for screw hole position

Refer to the red circles for screw hole position Refer to the red circles for screw hole position

Please note that this package contains sponges but does not include a fabric shell. The shell is shipped separately in another 
package and needs to be installed by the customer. If you have not received it at the same time, please be patient and wait. 
Thank you.



Part Quantity Description Picture

HARDWARE PACK

K

L

M

N

O

M6 X 30mm Bolt

M6 X 25mm Bolt

M6 X 18mm Bolt

M6 Metal Waher

M6 Spring Waher

4

10

2

28

24

I 2

M6 NutP 4

M6 Hex WrenchQ 1

M6 WrenchR 1

J

M6 X 52mm Bolt

M6 X 48mm Bolt

4



Step 1

Before

After Detail

D

A

CH

FB

G

E

Do not tighten any screws until all the screws have been inserted into their holes; otherwise, it may 
cause some holes to misalign.

F

P O N I

E



Step 2

Step 3

Detail

Detail

Before

After

L

M O N P

O

N

Before

After

FE

C

H

G

M O N P

D Pay attention to assembling



K

O

N

A

B

CD

G

Step 4

Step 5

Detail

Detail

Before

After

N

OL

Before

After



A

B

N

L
O

N

O

J

8

Step 6

Step 7

Detail

Detail

Before

After

Before

After

S

T



9









15mm




	图形
	页 1
	页 2


